SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 1.4MHz / 64QAM
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_20.82 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz T Power 21.05 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Range Up RBW Fraquency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-3.000 MHz | -737.500 kHz | 100.000 kHz | 813.96196 MHz 21.03 dem 4185 de .03 0B ~3.000 MHz | 737500 khiz | 100.000 KHz 55244305 WAz 557 dom 55 42 o5 1570
737500 kHz | -700.000 kHz | 300.000Hz | B13.99304 MHz 44,14 dBm -64.95 dB -24.14 dB 937,500 kHe | 700,000 kHe | 300,000 Hz 822 57054 MHz 020 dam 0125 dB 02048
700000kHz | 737500 kHz [ 300.000Hz | 81542732 MHZ -70.14 dém -90.96 dé -50.14 dB 700000 kHz | 737.500 kHz | 300.000Hz | B24.00589 MHz -43.06 dBm 64,12 dB -23.06 dB
737.500 kHz 3.000 MHz | 100.000 kHz | B815.47339 MHz -44.28 dBm -65.09 dB -31.28 dB 737500 kHz 3,000 MHz | 100,000 kHz 54 03804 MH2 ~16.59 dAm = db o
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_19.66 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 19.98 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | 613.95232 MHz 27,31 dBm ~46.96 dB -14.31 08 60 B 557 St0 <= T i00.000 Fia 625 55330 ¥z ~26.06 b 6.04dB ~13.06 38
737500 kHz | -700.000 kHz | 300.000Hz | 813.99518 MHz -49.58 dBm -69.24.d8 -29.58 di 37500 kHe | 700000 kH: | 300000 He | B22 59516 MHx 9 .an dBm 5940 b e TEer
700000kHz 737500 kHz ] 300.000Hz | 81540696 MHz -50.69 dém -70.35 d8 -30.69 d& 700000 kHz | 737.500 kHz | 300.000Hz | B24.00696 MHz -49.90 dBm -69.88 dB -29.90 dB
EFTETIEH 2.000 MHz |_100.000 khiz |__B15.45303 Wz =26.93 dBm =46.55 d& -13.93 dB 737,500 kHz 3.000 MHz | 100.000 kHz | 82403911 MHz -26.23 dBm 46,22 d8 -13.23 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB
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Spectrum
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.86 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 22.02 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
_Rangelow | Rangelp | _RBW Fraquency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
5.000 MHz C1538 MAz 100000 kHz | 613.96161 MHz 25.15 dem 47.01de -12.15 de 5,000 MHZ 1558 MG | I00.000 WG | 52094755 Mz 2552 domn 534 dF ETEETTS
=1.538 bz -LSOUMHz | J00.000Hz | 813597392 MHz 47,49 cBm =69.35 db -27.49 di -1.538 MHz -1.500 MHz | 300.000Hz | 82009732 MHz -46.21 dém 6822 d8 -26.21de
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz -47.41 dgm -69.27 dé -27.41 d8 1.500 MHz 1.538 MHz | 300,000 Hz | B24.00446 MHz -47.07 dBm -69.00 dB -27.07 dB
1.538 MHz 5,000 MHz | 100.000 kHz | 817.03839 MHz 23.76 dBm -45.62 dB -10.76 de 1538 MHz 5300 Mz | 100,000 ks | o4 03335 M. 55 dBm
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 20.79 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.01 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 813.94196 MHz -25.65 d8m -46.44 d8 -12.65 dB -5.000 MHz -1.538 MHz | 100.000 kHz 820.92768 MHz -25.84 dBm 46,85 dB -12.84 dB
-1.538 MHz -1.500 MHz 300.000 Hz 813.99911 MHz -48.79 dBm -69.57 d8 -28.79 dg -1.538 MHz -1.500 MHz 300,000 Hz 820.99911 MHz -48.07 dBm -69,08 dB& -28.07 dB
1.500 MHz 1,538 MHz | 300.000 Hz 817.00089 MHz -48.01 dém -68.79 dé -23.01 d& 1.500 MHz 1.538 MHz | 300,000 Hz 824.00089 MHz -47.12 dBm -68.13 dB -27.12 dB
1.538 MHz 5.000 MHz | 100.000 kHz 817.03839 MHz -23.67 dBm -44.45 dB -10.67 dB 1538 MHz 5.000 MHz | 100.000 kHz 80405268 MHz 5461 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913
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Span 10.0 MHz

Spectrum Emission Mask
Tx Power 19.99 dBm

Standard: None
Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | Alimit
-5.000 MHz -1.538 MHz___100.000 kHz 513.95246 MHz -28.40 dem -35.17 a8 -16.20 B
-1.538 MHz -1500 MHz | 300.000 Hz 813.99911 MHz -51.23 dém -71.01 de -31.23 dB

1,500 MHz 1,538 MHz 200.000 Hz 817.00446 MHzZ -50.06 d8m -69.84 db -30.06 db
1.538 MHz 5.000 MHz | 100.000 kHz 817.06339 MHz -29.61 dém -49.39 dB -16.61 dB
) v

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000 kHz 620.95446 MHz -27.39 dBm 4738 0B -14.39dB
-1.538 MHz -1.500 MHz | 300,000 Hz 820.99911 MHz -50.79 dBm -70.77 db -30.79 dB

1.500 MHz 1.538 MHz | 300,000 Hz 824.00446 MHz -49.50 dBm -60.49 dB -29.50 dB
1.538 MHz 5.000 MHz | 100.000 kHz 824.05804 MHz -27.66 dBm 64 di -14.66 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913
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/ 5SMHz / QPSK
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Tx Power_21.78 dBm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.97 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | B813.95848 MHz -27.77 d8m -49.54 dB -14.77 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B18.93436 MHz ~26.86 dBm 46.83 dB ~13.86 dB
=2.538 Mz “2500MHz | J00.000Hz | B13.59906 MHz -52.04 cm =73.81 db -32.04 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.98527 MHz -50.22 dem 72.19d8 -30.22 de
2.500 Mz 2538 MHz | 300.000Hz | 819.01205 MHz -50.70 dém -72.48 dB -30.70 dé 2.500 MHz 2.538 MHz | 300.000Hz | B24.01205 MHz -49.82 dBm 71.78.dB -20.82 dB
2.538 MHz 7500 MHz | 100.000 kHz | 819.03884 MHz -27.37 dBm -49.15 dB -14.37 dB 5538 MHz 3500 Mz | 100,000 ks | o4 03984 MH. 2655 dbm
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Tx Power 20.83 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 20.96 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz | 81356116 MHz -30.01 dBm -50.84 dB -17.01 d& 7.500 Mz ~2.538 Mz | 100.000 FHz | 81896116 Mz ~28.42 dBm 45,36 db “I5.42 0B
=2.538 4H2 -2.500MHz | 300.000Hz | B13.97455 MHz -53.62 dBm -74.45 dB -33.62 dB 2.538 MHz -2.500 MHz | 300,000Hz | B18.97455 MHz -52.06 dBm 73,02 d8 -32.06 dB
2.500 Mz 2538 MHz | 300.000Hz | 819.01205 MHz -53.11 dém -73.94.d8 -33.11 8 2.500 MHz 2.538 MHz | 300.000Hz | B24.01205 MHz -52.38 dBm 73.34.dB -32.38 dB
2.538 MHz 7.500 MHz | 100.000 kHz | 819.03884 MHz -27.86 dBm -48.69 dB -14.86 dB 5598 Wiz S o Mo | 100.000 Kz | 854 03564 MHo P10 g
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG4D1913
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Tx Power 19.81 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 19.93 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.91293 MHz -32.36 dBm -52.18 d8 -19.36 dB -7.500 MHz -2.538 MHz | 100.000 kHz B16.94776 MHz -29.16 dbm 43,09 db -16.16 dB
-2.538 MH2 2500 MHz 1  300.000 Hz 813 98795 MH2 55,41 dém -75.22.d8 -35.41 dB -2.538 MHz -2.500 MHz | 300,000 Hz 818,99866 MHz -54.83 dBm -74.76 dB -34.83dB
2.500 MHz 2.538 MHz | 300.000 Hz £19.00402 MHz -53.89 deém -73.70 d8 -33.80 dB 2.500 MHz 2.538 MHz | 300,000 Hz 824.00402 MHz -53.64 dBm 73,57 dB -33.64 dB
2,538 MHz 7.500 MHz | 100.000 kHz £19.03884 MHz -28.97 dém -43.79 d& -15.97 d& 5,538 MHz 3°500 MHz | 100.000 kHz 824.05224 MH2 3137 dBm 30 dB 1897 dB
i [ i )
Date: 2 43 Dato
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 10MHz / QPSK
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Tx Power 21.02dBm
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Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.90355 MHz -32.24 dBm -54.18 dé -19,24 dB -10.000 MHz -5.038 MHz | 100.000 kHz £13.87854 MHz -34.51 dBm -55.53 d8 -21.51 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.97188 MHz -57.15 dém -79.09 B -37.15d8 -5.038 MHz -5.000 MHz | 300,000 Hz 81398312 MHz -59.21 dBm -80.23 d& -39.21 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.01688 MHz -54.62 dém -76.56 db -34.62 dB 5.000 MHz 5.038 MHz | 300,000 Hz 824.01688 MHz -57.07 dBm -76.08 dB -37.07 db
5.038 MHz 10.000 MHz | 100.000 kHz 824.04285 MHz -29.29 dém 51.23 dB -16.29 d& 5.038 MHz 10.000 MHz | 100.000 kHz 824.06430 MHz -32.90 dBm 92 ds -19.90 dB
( ) J o ( I ] >
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Ref Level 23,00 dém Offset 11.60 dB
SGL Count 100/100
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Spectrum Emission Mask
T« Power 19.91 dBm
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Standard: None
Tx Bandwidth 10.000 MHz

Span 20.0 MHz

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.90712 MHz -38.55 dBm -58.46 de -25.55 dB
-5.038 MHz -5.000 MHz | 300.000 Hz £13.98688 MHz -61.31 dBm 8122 d8 -41.31d8
5.000 MHz 5.038 MHz | 300.000 Hz 824.01688 MHz -60.24 dBm -80.15 db -40.24 dB
5.038 MHz 10.000 MHz | 100.000 kHz 824.03929 MHz -35.74 dém -55.65 da -22.74 di
—_—
\ ) ] T w

16:40:2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM
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[Spectrum Emission Mask

Tx Power 20.55 dBm RBW 100.000 kHz

Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit

-15.000 MHz -7.538 MHz | 100.000 kHz £13.93304 MHz -35.67 dBm -57.26 de -22.67 dB -15.000 MHz -7.538 MHz | 100.000 kHz £813.83125 MHz -38.42 dBm -58.97 da -25.42 db
-7.538 MHz 7,500 MHz | 300.000 Hz £13.98125 MHz -60.31 dBm 81,90 8 40,31 d8 -7.538 MHz -7.500 MHz | 300,000 Hz 813,99732 MHz -63.26 dBm -83.82 d& -43.26 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.02411 MHz -58.15 dém -75.75 d& -38.15 dB 7.500 MHz 7.538 MHz | 300,000 Hz 829.00804 MHz -62.31 dBm -62.86 dB -42.31dB
7.538 MHz 15.000 MHz | 100.000 kHz 829.04554 MHz -34.65 dem 56.24 dB -21.65 d& 7.538 MHz 15,000 MHz | 100.000 kHz 830.92054 MHz -37.32 dBm 88 ds -24.32 dB
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Standard: None
Tx Bandwidth 15.000 MHz

pectrum Emission Mask
T« Power 19.45 dBm

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit

-15.000 MHz -7.538 MHz | 100.000 kHz £13.95082 MHz -41.26 dBm -60.72 d& -28.26 dB
-7.538 MHz 7,500 MHz | 300.000 Hz £13.98125 MHz -66.05 dBém 8551 d8 46,05 d&
7.500 MHz 7.538 MHz | 300.000 Hz §29.01339 MHz -65.27 dBm -84.73 dB -45.27 dB
7.538 MHz 15.000 MHz | 100.000 kHz 829.07768 MHz -40.01 dém -50.47 da -27.01 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

k= pectrul

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

(@1 Avgrwr
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-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 773.03979 MHz -55.67 dBm -42.67 dB 30.000 MHz 806.500 MHz 100.000 kHz 762.94593 MHz -55.68 dBém -42.68 dB
836,500 MHz 1.000 GHz 100.000 kHz 964.25225 MHz -55,05 dBm -42,05 dB 836,500 MHz 1,000 GHz 100.000 kHz 846.99963 MHz -55.16 dBm -42,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -44.66 dBm -31.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51237 GHz -44.75 dBm -31,75dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -39.94 dBm -26.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -39.897 dém -26.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70457 GHz -41.22 dBm -28.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70157 GHz -41.12 dBm -28.12 dB
— —_— ~ —
L L J o L L L
1 17:57:46
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
PURIOU
-20 dBém
-30 dBm
-40 dBm —
MMM‘
-50 dBém
e
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 627.01339 MHz -55.52 dBm -42.52 dB
836,500 MHz 1.000 GHz 100.000 kHz 947 58358 MHz -54.85 dBm -41.85 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49388 GHz -44.62 dbm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 5,92576 GHz -39.85 dBm -26.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70657 GHz -41.21 dBm -28.21 d&
i -
JL J
Date: 2 17:59:17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26 / 3MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBm R e— - — |[| -0 cem |
e e i st el
-50 derr -50 dBm T
- W'J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 780.51314 MHz -55.67 dBm -42.67 dB 30.000 MHz 806.500 MHz 100.000 kHz 633.03589 MHz -55.71 dBém -42.71 dB
836,500 MHz 1.000 GHz 100.000 kHz 992.76874 MHz -54,91 dBm -41,91 dB 836,500 MHz 1,000 GHz 100.000 kHz 914 40967 MHz -55.24 dBm -42.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51587 GHz -44.67 dBm -31.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48438 GHz -44.74 dBm -31.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -39.91 dBm -26.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -39.80 dBm -26.80 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.68208 GHz -41.31 dBm -28.31 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70007 GHz -41.05 dBm -28.05 dB
_— —_—
)i o )i o
L JL ) L L J
D 2 26 21:35:0

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm e
J—— Py o e S PN R
-50 dBm—T
W'J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 803.03023 MHz -55.59 dBm -42.50 dB
836.500 MHz 1,000 GHz 100.000 kHz 939.65780 MHz -54,95 dBém -41.95 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51687 GHz -44.60 dBm -31.60 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -40,03 dBém -27.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70807 GHz -41.12 dBm -28.12 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 5SMHz

Date: 2

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.60 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1160 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm —— —— -40 dBm —
j e, S — Jp— s P I
-50 derr T -50 dBm T
- ot
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 774.49564 MHz -55.56 dBm -42.56 dB 30.000 MHz 806.500 MHz 100.000 kHz 785.02626 MHz -55.52 dBm -42.52 dB
836,500 MHz 1.000 GHz 100.000 kHz 919.31222 MHz -55.00 dBm -42,00 dB 836,500 MHz 1.000 GHz 100.000 kHz 837.27624 MHz -54.96 dBm -41,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51037 GHz -44.75 dBm -31.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49988 GHz -44.62 dBm -31.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -40.10 dBm -27.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -39.86 dBm -26.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71257 GHz -41.35 dBm -28.35 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37416 GHz -41.39 dBm -28.39 dB&
_— —_—
)i o )i o
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dam i, — -
r—-—d—M—-ﬂ"
-50 dBém
M‘J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 200.99205 MHz -55.32 dBm -42.32 dB
836,500 MHz 1.000 GHz 100.000 kHz 905.66679 MHz -55.28 dem -42.28 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50687 GHz -44.56 dBm -31.56 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99825 GHz -39.75 dBm -26.75 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90777 GHz -41.22 dBém -28.22 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A11-22 of 26




ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum Ec:.'
Ref Level 0.00 dBm  Offset 11.60 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“N k Pafs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem 1
o e N e L
-50 dBm—T
R
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 762.60623 MHz -55.52 dBm -42.52 dB
836,500 MHz 1,000 GHz 100.000 kHz 886,05660 MHz -55.24 dBm -42.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -44.55 dBm -31.55 de
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -40.01 dBm -27.01 d8
7.000 GHz 5.000 GHz 1.000 MHz 7.70607 GHz -41,23 dBm -28.23 dB
aig -
I J ¢ [
TEL : 886-3-327-3456 Page Number 1 A11-23 of 26

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum Ec:.'
Ref Level 0.00 dBm  Offset 11.60 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“N k Pafs
ine $PURIOUS LINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem
"y ety Pl I e
-50 dém i
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 721.38665 MHz -57.21 dém -44.21 dB
836,500 MHz 1,000 GHz 100.000 kHz 841,03366 MHz -56.55 dBm -43.55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48388 GHz -45.97 dBm -32.97 de
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -41,36 dBm -28.36 dB
7.000 GHz 5.000 GHz 1.000 MHz 8.91427 GHz -41,65 dBm -28.65 dB
aig -
I J ¢ [
Date: 27. 16:42
TEL : 886-3-327-3456 Page Number 1 A11-24 of 26
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0013
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
PASS
0 Normal Voltage 0.0121
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0034

Note: Normal Voltage = 3.88 V. ; Minimum Voltage = 3.0 V. ; Maximum Voltage = 4.48 V.

TEL : 886-3-327-3456 Page Number 1 A11-25 of 26
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0157
30 Normal Voltage 0.0119
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
PASS
0 Normal Voltage 0.0002
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0183

Note: Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

TEL : 886-3-327-3456 Page Number 1 A11-26 of 26
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26_Part 90S_824 MHz

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.25 5.71 - PASS
TEL : 886-3-327-3456 Page Number 1 A12-1 of 13

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 11,60 d&

Ref Level 30.00 dém

Offset 11,60 db

o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

i )

o, —— 0. i

0.0 X - 0.0 -

Y .“
\
i A
A
\ .\
1E-04 T 1E-04 ;
| \
1E- - 1E-
A [ \

CF 824.0 MHz Mean Pwr + 20.00 dB CF 824.0 MHz Mean Pwr + 20.00 dB

‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean Peak | Crest | 10% | 105 | D% | Do |

Trace 1 | 23,51 dem 28,52 dem 5.01 d8 2.32 08 .83 dB .45 0B +.81 08 Trace 1 | 22,50 dem 28,54 dBm 5.94 d8 2.93 d8 4.52 da 5.25 da 5.74 08

Marker Marker
JL J | BERREEE I ] Wiy e

LTE Band 26 / 15MHz / 64QAM

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 11,60 d&

o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
0. —
0.0 =
1E-03 o
1E-04
LS
1E l[
1 \

CF 824.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 1% | 19% | opa%e | o010 |

Trace 1 [ 2173 dem 2841 dBm 5.69 d8 .04 0B .78 0B 57108 5.17 08
Marker
i ] AEREeE e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG4D1913

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.26 3.00 3.00 | 4.89 492 9.97 9.73 | 14.47 | 14.26 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.27 - 3.00 - 4.94 - 9.92 - 14.47 - - -

: A12-3 of 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

9.73

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

tm lm
v v
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.61 dBm) ™M1[1] 16.22 dBm)
L 823.77620 MHz " 828.66430 MHz
= - X — ndB 26.00 dB @ ndB 26.00 dB
g A LA A A1 i 1.289500000 MHz 0d i e =1 AN 1.269900000 MHz
Q factor 638.9 qfactor 648.6
od . 0di + !
7
1y
~1od 2 -0 d
21 = e
T T i
" 4
-40 df -40 di
50 d -50 di
&nd 60 d
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 823.7762 MHz 16.61 dBm nd@ down 1.2895 MH2 M1 823.6643 MHz2 16.22 dBm nd@ down 1.2699 MHZ
TL 1 823.3566 MHz -9.21 dBm nd8 26.00 dB T1 L £23.3706 MHz -9.96 dBm nd8 26.00 dB
T2 1 824.6462 MHz -9.31 dBm Q factor 638.8 T2 1 824.6406 MHz -9.88 dBm Q factor 648.6
L I 4 L [S JL 4 -
ctrum t"%’ pectrum l"%’
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.58 dBm) ™M1[1] 17.05 dBm)
M1 82+ +0 MHZ 1t 828.99400 MHz
20 20
N . 26.00 dB 1 nds 26.00 dB
w0 - 3.009000000 MHz| 0d i [ T 3.009000000 MHz
7 Q factor 274.0 ] Q factor 273.8
od "
7
-10 df T T
| 20 g8 m== s e } F N
v ~ A
-30
-40 df -40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.5754 MHz 17.58 dBm nd@ down 3.009 MHz M1 B23.994 MHz 17.85 dBm nd@ down 2,009 MHZ
TL 1 822.5015 MHz -8.15 dBm nd8 26.00 dB T1 L 822.5195 MHz -7.91 dBm nd8 26.00 dB
T2 1 825.5105 MHz -8.78 dBm Q factor 274.0 T2 1 B25.52B5 MHz -8.30 dBm Q factor 2
L I 4 L [S JL 4 -
Spectrum t"%’ pectrum l"%’
Ref Level 30.00 GBm  Offset 1160 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.70 dBm)| 15.08 dBm)
824.25000 MHz 825.29900 MHz
20 20
N X ndB 26.00 dB 26.00 dB
g P e e i v - L VAT B 4.895000000 MHz 0d P e N T 4.925000000 MHZ|
T Q factor 168.4 [ 167.6
od 0 v
H
-10 df ' X -10 d 5
/ / |
20 d - 1 \ 20 d { A
~ A e a L~ ! )
L W - Wt . - It | P
a0 e \ M b a
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.25 MHz 15.78 dBm nd@ down 4.895 MHz M1 B25.299 MHz 15.08 dBm nd@ down 4,925 MHZ
TL 1 821.562 MHz -9.89 dBm nd8 26.00 dB T1 L B21.562 MHz -10.82 dbm nd8 26.00 dB
T2 1 826.458 MHz -10.48 dBm Q factor 168.4 T2 1 B26.488 MHz -11.15 dém Q factor 167.6
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: A12-4 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

[= [=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.19 dBm) ™M1[1] 1698 dBm)
1 825.4990 MHz N . 6410 MHz
20 20
e [ Rnde 26.00 dB - I I 26.00 dB
0u I el tadi: Ml T "\ 9.970000000 MHZ 04 e e g e .730000000 MHZ]
* [ Q factor | 82.8) b Q factor 84.5
0d8 — 0 d /
T
-10 dBm ‘f -10 dem: I’
/ / \
/ \
20 dBm~—— e Lot 20 dem .
SEe ey v e | N N
-30 dbm ~30-HEm 1
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 825,499 NMHz 17.19 dam nd8 down 9.97 MHz ML 22,641 MHZ 16.38 dam nd8 down 9.73 WHz
T1 1 818.985 MHz -8.61 dBm nd8 26.00 dB T1 L £19.165 MHz -9.74 dBm nd8 26,00 d8
T2 1 828.955 MHz -8.64 dBm Q factor 82.8 T2 1 B2B.B9S MHz -9.81 dBm Q factor 84.5
~ I 4 S JL -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.79 dBm)| ™11 16.22 dBm
1 824.6290 MHz 827.0570 MHz
20 - 20 ‘
L. 26.00 dB N 26.00 dB
o WA S R ey 14.476000000 MHz 04 e 14.266000000 MHz
x Q factor 1 57.0 : ] Q factor 1 58.0)
0d8 | 0 d f |
T i 4 k
10 dm a T -10 dBm: J-l ¥
o / ha \
. R, N L . N Iy, W .
20 cBRy 20 dBmA— A E v
el P
-3i'dBm -4 dem
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.529 MHz 16.79 dam nd8 down 14.476 MHz ML L B27.057 MHz 16.22 dam nd8 down 14,266 MHz
T1 1 816.717 MHz -9.10 dBm nd8 26.00 dB T1 L E16.507 MHz -10.10 dBm nd8 26.00 dB
T2 1 831.193 MHz 2 dBm Q factor 57.0 T2 1 073 MHz -10.45 dam Q factor 58.0
L ] J - ( JU ) v

TEL : 886-3-327-3456

FAX

886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att SWT 16 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.06 dBm) ™M1[1] 14.95 dBm)
. : 623.24480 MHZ,
= qdB @ ndB 26.00 dB|
o pur e T T 1275500000 MHz 04 Emadile. A 2.003000000 MHZ]
* Q factor 646.2) b 7 Q factor \ 274.1
0de 4 i 0ds J" i
1/ . . L
10 dm - % -10 dam: ¥
/ \ \
20 dBm - 20 dem
~ o~ A S 2
Sedarim u = 3040ty
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.2376 MHz 16.06 dam nd8 down 1.2755 MHz ML 23,2448 MHz 14.95 dam nd8 down 3.003 WAz
T1 1 23.3678 MHz -10.03 dBm nd8 26.00 dB T1 L £22,4955 MHz -11.04 dBm nd8 26,00 d8
T2 1 8924.6434 MHz -9.83 dBm Q factor 646.2 T2 1 B25.49B5 MHz -11.15 dém Q factor 274.1
~r
w0 wo

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 15.27 dBm)
625.13900 MHz 8228420 MHz
= 26.00 dB)| @ ' 26.00 dB|
w0 - P 4.945000000 MHZ| 0d P e 9.930000000 MHZ|
* 7 166.9) b 7 Q factor 82.8
0d8 | 0 d
1y |
-10 dsm - - -10 dam
[
20 dBm { 20 dBm
30 m—vv S & . — ¢ di —
{PARRz — 2 -
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 825,139 NMHz 13.95 dam nd8 down 4.945 MHz ML L 22.347 WAz 15.27 dam nd8 down 9,93 WHz
T1 1 821.532 MHz -11.83 dbm nd8 26.00 dB T1 L £19.105 MHz -10.74 dBm nd8 26.00 dB
T2 1 826.478 MHz -11.73 dam qQ factor 166.9 T2 1 £29.035 MHZ -10.84 dam qQ factor 82.8
L ] J - ( JU ) v

Middle Channel / 15MHz / 64QAM

N/A

Spectrum i
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 14.66 dBm)
825.2890 MHz
= T ndB 26.00 dB)|
- AT N\ BN 14.476000000 MHz
* 7 Q factor \ 57.0
048 T
T4 1
-10 dBm +
! Y
o / N =
20 dem - S e,
-3 gbm
-40 dBm
50 dgm
-6 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,289 MHz 14.66 dBm nd8 down 14.476 MHz
T1 1 816.747 MHz -11.49 dam nd8 26.00 dB
T2 1 831.223 MHz -11.51 d8m Q factor 57.0

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.08 2.72 2.70 4.46 4.48 9.06 8.95 | 13.40 | 13.49 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.70 - 4.48 - 9.02 - 13.39 - - -
Page Number 1 A12-7 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.65 dBm) 16.27 dBm)
- " 624.169780 MHz - 623.663190 MHz
¥, Occ By 1.092730727 MHz 1086201371 MHz,
T LN VR e .
10d N 104 §
i I\ i
a o
/ \
-10 df -10 d
r N / \
204 = 20d 7
s Ny AN AN m—'\\/\‘ A
] v ., |
a0 246 i Vs
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.16378 MHz 16.65 dam ML L 82356219 MHz 16.27 dam
T1 1 923.453495 MHz 10.03 dBm Oce Bw 1.092730727 MHz T1 L 823.457694 MHz 8.35 dBm Oce Bw 1.088291371 MHz
T2 1 824.546205 MHz 9.40 dam T2 1 824543986 MHz 8.04 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.03 dBm) ™M1[1] 17.02 dBm)
M 024.549550 MHz 622.777320 MHz
= ? 2 2.721327867 MHz @ 2.700929907 MHZ
T s IR e o S AT RPN P Wy
10d T 104
/ \
o \\ v ; \
-1 d /‘ '\ 10 d / \,
J . L L
20 d — -0 d m——
—
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 824.0 MHz 10001 pts Span 6.0 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.54355 MHz 18.03 dam ML 83277732 MHz 17.02 dam
T1 1 822.642336 MHz 10.16 dBm Oce Bw 2.721327667 MHz T1 L 822.544736 MHz 10.90 dBm Oce Bw 2.700929907 MHz
T2 1 825363664 MHz 11.71 dom T2 1 825.345665 MHz 10.11 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,60 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.7a dBm) ™M1[1] 15.55 dBm)
- 622.419200 MHz - 024.670900 MHz
~ Occ Bry ) 4.467553245 MHz Occ B 4.484551545 MHz
g N o P, - W . e e
\ !
/ k ,
od Y 0 +
/ \ ]
-10 df -10 d
/ \ /
204 oryi wy 20d f"
. Y A F ™
Qj"mﬂ_‘“ﬂw" A ATV \‘ﬁ/“/\ Nt A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822.4132 MHz 15.73 dam ML 24,6700 MHz 15.55 dam
T1 1 821.771223 MHz 9.59 dBm Oce Bw 4,457553245 MHz T1 L 821,759224 MHz 9.62 dBm Oce Bw 4,484551545 MHz
T2 1 826.238776 MHz 10.45 dam T2 1 826.243776 MHz 9.33 dam
L I 4 L [S JL -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A12-8 of 13



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.26 dBm) 16.21 dBm)
1 823.39810 MHz 825.52580 MHz
20 20
'\.Mf\\ 9.061093891 MHz £.950104090 MHz
10d 104d
{ /
/ /
J
0d8 7 0 d ]
-10 dam F -10 dém: +
f \ / |
f .
20 dBm L 20 dBm —
e ) Ay =
-30 dBm -30 dém
-40 dBm: -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 20.0 MHz CF 824.0 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.3981 MHz 17.26 dam ML 825.5258 MHz 16.21 dBm
TL 1 919.46845 MHz 11.99 dBm Oce Bw 9.061093851 MHz T1 L 819.52845 MHz 10.43 dBm Oce Bw £.95910409 MHz
T2 1 828.52955 MHz 11.45 dBm T2 1 82B.48755 MHZ 10.54 dam

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.70 dBm) 16.93 dBm)
- 828.95850 MHz - 827.13170 MHZ,
v 13.405659434 MHz 3 13.492650735 MHz
] AL AN -
s S RS o, wf‘\,, o £7) PR PN P S oW S \/\V.,A
. { : f
0 dé: f 0 da 1 |
/ \
-10 d8m - £ T
7 \ /
o / e ) Sl
2 = AR
,dSD/dBrr
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 40,0 MHz CF 824.0 MHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 828.9585 MHz 17.70 dem ML 827.1217 MHz 16.93 dam
T1 1 817.32567 MHz 10.77 dBm Oce Bw 13.405659434 MHz T1 L 817.28067 MHz 10.13 dBm Oce Bw 13.492650735 MHz
T2 1 830.73133 MHz 12.54 dam T2 1 830.77332 MHZ 11.32 dom

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.78 dBm) ™M1[1 16.60 dBm)
- 624.191780 MHz - 124.073510 Mz
c B 1094410559 MHz 2.706329367 MHZ
e N VA AT e I, 04 :
\
0d8 0 d
/ \
-10 dBm Y -10 dém
! \
20 dBm 20 dem : L
- —~J S
<30 gt 4 1 ~ e | 30dom ] =
=
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.19178 NMHz 14,78 dam ML L 82487351 MHz 16.60 dam
T1 1 923.454335 MHz 9.01 dBm Oce Bw 1.094410559 MHz T1 L 822.653735 MHz 9.06 dBm Oce Bw 2706329367 MHz
T2 1 824.548745 MHz 7.65 darm T2 1 825.360064 MHz 8.7 dam
~ I 4 S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.43 dBm) ™M1[1] 15.65 dBm)
- 624.927900 MHz - 624.59390 MHZ,
Wkc Bre 4.482551745 MHz - Occ B . 9.025097490 MHZ
04 Pt A ¥ 104 N N W ey Cer WA
B B 7
{ ) / \
0d8 ﬂ " 0 der ] T
A\
10 dBm: + \ -10 dém: ;' ‘\
/
20 dBm 7 T 20 deém / L
 n . |
[N (FAW.VA Y AN L AN [lepy L
7 w ¥ 4 (IERACAY=
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.9279 MHz 13.43 dam ML 24,5030 MHz 15.65 dam
T1 1 821.759224 MHz 8.64 dBm Oce Bw 4,482551745 MHz T1 L £19.43845 MHz 9.27 dBm Oce Bw 02509749 MHz
T2 1 826.241776 MHz 8.53 dam T2 1 828.52355 MHZ 9.24 dbm

N/A

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

Offset 1160 0B w RBW 300 kHz
SWT  12.6 ps @ VBW 1 MHz

Mode FFT

(@ 17k Max

1]

B26.46
13396660334 MHZ

0 e

10 dBm:

20 dBm

ey

——

T

il

“40 dam

-50 dém

-60 dBm

CF 824.0 MHz

10001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value |

Function

Function Result

Type | Ref | Tre |
M1 1

835.4558 MHz
817.31667 MHz

14.55 dBm
9.19 dém
10.21 dBm

Occ Bw

13.396660334 MHz

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

=) (Specram ) =
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . ! I
1OUS_LINE_AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
e~ 40 dBm E—
P R—— P -~ P Bp——
e s sttt il
-50 dBm .
L et
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 812.70158 MHz -55.40 dBm -42.40 dB 30.000 MHz 814.000 MHz 100.000 kHz 799.66840 MHz -55,79 dBm -42.79 dB
849,000 MHz 1.000 GHz 100.000 kHz 944, 19565 MHz -55,28 dBm -42,28 dB 849,000 MHz 1,000 GHz 100.000 kHz 937 47951 MHz -55.05 dBm -42,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47288 GHz -44.56 dBm -31.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -44.39 dBm -31,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -39.87 dBm -26.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -39,97 dBm -26.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37966 GHz -41.20 dBm -28.20 db 7.000 GHz 9,000 GHz 1.000 MHz 7.03724 GHz -41,23 dém -28.23 dB&
T bl
L L J o L L J L
D 2 18:04:51 21:41:4€

LTE Band 26 / 5MHz
Middle Channel / QPSK

LTE Band 26 / 10MHz
Middle Channel / QPSK

=) (Specram ) =
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
Twrk PARS Limit l‘thnrk PAR
SPURIOUS LINE_ABS PABS -10 difig$PURIOUS LINE ABS
LINE_ABS_ B LINE_ABS_
-20 dBm
-30 dBm -30 dBm
40 dBrm T 40 dBm S
-50 derr T -50 dBm
- qm!‘J d
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 782.56846 MHz -55.14 dBm -42.14 dB 30.000 MHz 814.000 MHz 100.000 kHz 810.83970 MHz -42.52 dBm -29.52 dB
849,000 MHz 1.000 GHz 100.000 kHz 925.25462 MHz -55,20 dBm -42,20 dB 849,000 MHz 1,000 GHz 100.000 kHz 990.07671 MHz -55,17 dBm -42,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50037 GHz -44.80 dBm -31.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49088 GHz -44.55 dBm -31,55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97525 GHz -39.97 dBm -26.97 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95826 GHz -39,92 dBm -26.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.69558 GHz -41.35 dBm -28.35 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70007 GHz -41.36 dBm -28.36 dB
hid bl
L JL ) e L JL J L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26 / 15MHz N/A

Middle Channel / QPSK N/A

Si

Ref Level 0.00 dém  Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PAES
10 ddH\" [I—'IIRI[]H.‘\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30 dBm
-40 dem
50 dp—He———— —
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B810.69271 MHz -50.20 dBm -37.20 dB
849,000 MHz 1,000 GHz 100.000 kHz 8093.93778 MHz -56.41 dBm -43.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48888 GHz -45,93 dBm -32,93 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -41,37 dBm -28.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90777 GHz -41.50 dBm -28.50 dB
A

L JL J

TEL : 886-3-327-3456 Page Number 1 A12-12 of 13
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0013
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
PASS
0 Normal Voltage 0.0121
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0034
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0112
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
PASS
0 Normal Voltage 0.0015
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0099

Note: Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

TEL : 886-3-327-3456 Page Number 1 A12-13 of 13
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.16 5.97 6.29 - PASS
TEL : 886-3-327-3456 Page Number 1 A13-1 of 30

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 B
@152 view @152 view
S| ]
0. — 0. -
0.0 - . 0.0
X
1603 L% 1603
5
Y
4
1E-04 - 1E-04
1E ]| 1E-
OF 1.745 GHz. Mean Pwr + 20.00 dB OF 1.745 GHz. Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean 0.1% | 0.01%
Trace 1 [ 2173 dem 27,55 dem 5.82 d8 2.52 4B .35 0B £.16 08 £.65 08 Trace 1 | o074 dem 5.97 da 5.64 08
Marker Marker
AEREeE e )i [

LTE Band 66 / 20MHz / 64QAM

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 12 40 dB
lo At 30 dB__AQT 2 ms @ RBW 20 MHz

(@152 view

1E-03 S

1E-04-

|
| \
OF 1.745 GHz. Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 |
Trace 1 [ 19.77 dem 27,37 dem 7.60 d8 .13 d8 £.04 0B 5.29 0B .07 68

Marker

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG4D1913

26dB Bandwidth

LTE Band 66 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.25 3.03 3.00 | 4.92 4.9 9.81 9.86 | 14.23 | 14.65 | 18.94 | 19.06

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.28 - 2.99 - 4.94 - 9.99 - 14.41 - 18.90 -

: A13-3 0of 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 66

Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

tm lm
v v
Ref Level 30.00 GBm  Offset 1240 db @ RBW 30 kHz RefLevel 20,00 dBm  Offset 12,40 db @ RBW 30 khz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.03 dBm) 15.49 dBm)
1.74453290 GHz 1.74537760 GHz
= ndB 26.00 dB @ R 26.00 dB
104 o A T e 1.272700000 MHz 104 S e i 1.250300000 MHzZ
I Qfactor | 1370.7 I Qfactor 1395.9
od i 0 di
\: \
-10 d k, -10 de
\
i, AN A ad
~ s PN N o~ = A~/
30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 17445329 GHz 16.03 dBm ndB_down 1.2727 MHz M1 1.7453776 GHz 15.49 dBm ndB_down 1.2503 MHz
TL 1 17443734 GHz -9.76 dém ndd 26.00 dB T1 L 1.744379 GHz -10.42 dém nd8 26.00 dB
T2 1 1. 7456462 GHzZ -10.21 dém Q factor 1370.7 T2 1 1.7456294 GHz -10.50 d8m Q factor 1395.9
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 16.70 aBm LY 16.07 dBm
1.74477220 GHz 1.74604900 GHz,
20 20
[ T R 26.00 dB . ndp 26.00 dB
04 - =~ Bw \ 3.039000000 MHZ 104 R TR 3.009000000 MHZ|
] Q factor 4 574.1 Q factor 580.3
| | |
o4 0d T
/ | \e
-10d - - 10 d
f \ \
20 d - 20 d -
sty et . =50 =
40 d 40 d
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.7447722 GHz 16.78 dam nd8 down 3.089 MHz ML 1.746049 GHz 16.87 dam nd8 down 3.009 WAz
T1 1 1.7434775 GHz -9.24 dBm nd8 26.00 dB T1 L 1.7434895 GHz -9.43 dBm nd8 26,00 d8
T2 1 17465165 GHz -9.12 dam qQ factor 574.1 T2 1 1.7464985 GHz -9.15 dam qQ factor 580.3
L L J o L L J e

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.80 dBm) ™M1[1] 15.15 dBm)
1.74537000 GHz 9900 GHz
= Ty nde 26.00 dB)| @ 26.00 dB|
104 e Vol (AW A Vasdh nd BTN, 4.925000000 MHz 104 g Y aar ey 4.915000000 MHZ|
T Q factor 1 a54.4 ] 355.3
od : 0 d
/ /
T T
-10 df .‘ 10 _}.* .\
/ / \
20 d 1 20 d {
e W) ] ! X
=i 3t <yt o=
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.74537 GHz 14.80 dBm nd@ down 4.925 MHz M1 1.746299 GHz 15.15 dBm nd@ down 4915 MHZ
TL 1 1,742522 GHz -11.09 dam nd8 26.00 dB T1 L 1742522 GHz -11,05 dam nd8 26.00 dB
T2 1 1. 747448 GHz -11.30 d8m Q factor 354.4 T2 1 1.747438 GHz -10.59 dam Q factor 355.3
L I 4 L [S JL 4 -

TEL : 886-3-327-3456 Page Number : A13-4 of 30
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 66

[= (=
v v
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 31 dBm)| ™M1[1] 15.76 dBm)
1.7485160 GHz 1.7454200 GHz
20 20
o] _._nde 26.00 dB X nae 26.00 dB
o ~[T e T 9.810000000 MHZ 04 L s el SO B 9.870000000 MHZ]
] Q factor 178.2 Q factor 176.8
{
o di B 0di
__,’
-10 df ¥ -10d
K |
o [ I 20 df
H - - = 1T -
-30 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.748516 GHz 16.31 dam nd8 down 9.81 MHz ML 1.74542 GHz 15.76 dam nd8 down 9.87 WHz
TL 1 1,740025 GHz -9.76 dBm nd8 26.00 dB T1 L 1740165 GHz -10.64 dBm nd8 26.00 dB
T2 1 1,749835 GHz -9.97 dBm Q factor 178.2 T2 1 1.750035 GHz -9.86 dBm Q factor 176.8
L I 4 L [S JL 4 -
ctrum i pectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 14.63 dBm)
1.7519240 GHz 1.7432020 GHz
ML
= ndB X 26.00 dB @ ! ndB 26.00 dB
o B T L A ta NN LSPAY 14.236000000 MHz| 104 P . \f\\ s B P 14.655000000 MHz
i,‘ Q factor 1 123.0 / Q factor 118.9)
d | i {
a o
i 1.
i \
10 df . L2 10 di \
204 / \ / \
2 I ~ 7
N i \ N \ f
A e~ o \r/ \WAS \/ AV " " )
=30 A T
e v
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.751324 GHz 15.94 dam nd8 down 14.236 MHz ML 1.743202 GHz 14.63 dam nd8 down 14,685 MHz
TL 1 1.737867 GHz -10.99 dbm nd8 26.00 dB T1 L 1.737747 GHz -11.70 dbm nd8 26.00 dB
T2 1 1,752103 GHz -9.79 dBm Q factor 123.0 T2 1 1.752403 GHz -11.71 d8m Q factor 118.9
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.96 dBm) ™M1[1] 13.48 dBm)
1.7492760 GHz
= m\B}' 26.00 dB @ nip 26.00 dB
Y P D, Wt S L EEPAPENN 18.941000000 MHZz o~ 10.061000000 MHz
10d f . 104d e
f Q factor 92.4 91.8
. J . Ny ;
-10 d i \L -10 de y‘i‘
/ \ /
20 - b 1
_.;0“,,\" N . \ L W ANy
-40 d -40 d
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.749915 GHz 14,96 dBm nd8 down 18.941 MHz ML 1.749276 GHz 13.48 dam nd8 down 19.061 MHz
TL 1 1,735609 GHz -10.79 dBm nd8 26.00 dB T1 L 173549 GHz -12.74 dBm nd8 26.00 dB
T2 1 1, 75455 GHz -10.61 d8m Q factor 92.4 T2 1 1.75455 GHz -12.61 dém Q factor 91.8
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 66

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 12,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att 0 dE SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.02 dBm)| ™M1[1] 15.02 dBm)
1.74523780 GHz 1.74381920 GHz,
= i 26.00 dB @ ndB 26.00 dB
04 Lot Nt A e 1281100000 MHz o S R A e a1 P 2.991000000 MHZ]
i Qfactor 1362.3) , Q factor 583.0)
od i \v 0 di L
-y \y T
-10 df i -10 d X
/ Y T |
/ \ / \
204 - 20d -
/ by /
S = -
a0 = - 30 : : L b
A A Sy, N — A
/ g Patee - -
an B - LN -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7452378 GHz 15.02 dBm nd@ down 1.2811 MH2 M1 1.7438192 GHz 15.82 dBm nd@ down 2,991 MHZ
T1 1 1,7443594 GHz -11.18 dam nd8 26.00 dB T1 L 1.7435075 GHz -9.60 dBm nd8 26.00 dB
T2 1 1. 7456406 GHzZ -10.89 dém Q factor 1362.3 T2 1 1.7464985 GHz -10.33 dém Q factor S
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.46 dBm)| ™M1[1] 15.10 dBm)
1.74643900 GHz 1.7472980 GHz
= ndB 26.00 dB @ ndiy 26.00 dB
104 N o - . 4.945000000 MHz 104 e P ] B T 0.990000000 MHZ|
7 qQ factor a53.2| 7 Q factor i\ 174.9]
/ J \
od od \
/ { T2
104 — 104 - \f
f ! \
204 'f 20 d £ ¥
/ / !
a0 a0 o
S e P S 7 P
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.746439 GHz 13.46 dam nd8 down 4.945 MHz M1 L 1.747298 GHz 15.10 dBm ndB_down 9,99 MHZ
TL 1 1,742522 GHz -12.66 dm nd8 26.00 dB T1 L 1739985 GHz -10.61 dBm nd8 26.00 dB
T2 1 1. 747468 GHz -12.55 dam Q factor 353.2 T2 1 1.749975 GHz -11.16 d8m Q factor 174.9
L I 4 L [S JL 4 -
Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.91 dBm) ™M1[1] 13.10 dBm)
1.7508140 GHz 1.7459190 GHz
= ndB M1 26.00 dB @ 1 26.00 dB
A K L
10d ’ A A E‘Q__M“,_/' 14 4LGD[I[|I]DD'VIH1 0d ; i iy 18.901000000 \1»—14
7 Q factor 121.5 v 92.4)
ad / o0d ‘J :
) !
-10 df 7 -10 ‘f
! ‘I
20 d f 20 d f
/ ] \
/ - | ) -
= = 30 dim ~ Cf wara — g
e AP ] W R Y e -
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.750814 GHz 12.91 dam nd8 down 14.416 MHz M1 1.745919 GHz 13.10 dBm ndB_down 18,901 MHz
TL 1 1,737807 GHz -13.41 dm nd8 26.00 dB T1 L 173549 GHz -13.19 dam nd8 26.00 dB
T2 1 1,752223 GHz -12.73 dém Q factor 121.5 T2 1 1.754391 GHz -12.20 dém Q factor
L I 4 L [S JL 4

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Occupied Bandwidth

LTE Band 66 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.70 2.71 4.47 4.49 9.06 9.04 | 13.45 | 13.45 | 17.90 | 17.86
Mode LTE Band 66 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.71 - 4.48 - 9.00 - 13.44 - 17.81 -
Page Number 1 A13-7 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 66

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 12,40 db = RBW 30 khz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.60 dBm)| ™M1[1] 1
- . 1.744673830 GHz - 1.745147550 G
¥ o OccBw 1098050195 MHz I Occ Bre 1.097210279 MHz,
04 1man e Ny 10 A P
04 / 04 ' h
/ N
/
-10 df -10 d
// Y y
204 - 20d =
v . -
PP V.YV My || ]
A :
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 2.8 MHz CF 1.745 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174467383 GHz 15.59 dam ML L 174514755 GHz 15.62 dam
T1 1 1.744449295 GHz 8.56 dBm Oce Bw 1.098050195 MHz T1 L 1.744456914 GHz 8.55 dBm Oce Bw 1.097210279 MHz
T2 1 1745547345 GHz 10.36 dam T2 1 1745556024 GHz 8.36 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz

/ 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o At 30dE SWT 185 us @ VBW 300kHz  Mode FFT o Att 30de SWT 188 ps @ VBW 300kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
™M1[1] 17.62 dBm) 17.15 dBm)
- 1.745 50 GHZ| - 1.744686830 GHz,
M[\_MV“J_,W}O\ 2708720127 MHz, 2.712928707 MHz|
10d 104 -
o d 0 di /
f‘ Y
-10 df -10 d "
/ \ /
204 — 20d i
e i NS L/ ]
= | R o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 6.0 MHz CF 1.745 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174551355 GHz 17.62 dam ML 1.74458683 GHz 17.15 dam
T1 1 1.743639336 GHz 10.94 dBm Oce Bw 2708729127 MHz T1 L 1.743642936 GHz 10.90 dBm Oce Bw 2.712028707 MHz
T2 1 1746348065 GHz 10.18 dam T2 1 1.746355864 GHz 10.62 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 12,40 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,40 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 56 dBm)| 14.03 dBm)
- X 1000 GHZ - 1.744593000 GHz,
o L gecmw 4.478552145 MHz - T 4.492550745 MHZ
104 PN\ TN e M 104 S i At i
od [ od /‘ 1
/ \ / \
10 d /. ‘\ -
204 £ \\
\
~ / [P Y e . WA \
b e A
A R G
40 df
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 10.0 MHz CF 1.745 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174525 GHz 15.56 dam ML 1.744593 GHz 14.83 dam
T1 1 1.74276522 GHz 9.65 dBm Oce Bw 4,478552145 MHz T1 L 1.74276022 GHz 9.15 dBm Oce Bw 4.492550745 MHz
T2 1 174724378 GHz 10.96 dam T2 1 174785277 GHz 9.77 dom
L I 4 L [S JL 4 -

TEL:

FAX : 886-3-328

886-3-327-3456
-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 66

o o
(¥ [¥
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.65 dBm) 16.19 dBm)
- M 1.74373210 GHz - 1.74872760 GHz,
T Occ By 0.063093691 MHz 9.043005690 MHZ
e [F o SR AV bR AV Sy L& 04 [ e A
\
) / \ ) / \
! / | ’ [ T
/ \ /
-10 d t Z10d ﬂ
/ \ \
20 d f ——— 20d \
et I |~ o i IRV
Zan 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 10001 pts Span 20.0 MHz CF 1.745 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17437321 GHz 16.65 dam ML 1.7487276 GHz 16.19 dam
T1 1 1.74048845 GHz 11.44 dBm Oce Bw 9.063093651 MHz T1 L 1.74048045 GHz 10.05 dBm Oce Bw 9.04309569 MHz
T2 1 174955154 GHz 9.54 dam T2 1 1.74952355 GHz 10.58 dam
L I 4 [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.97 dBm) ™M1[1] 14.09 dBm)
1.75000650 GHz 1.74793370 GHz,
= c By g 13.450654935 MHz| @ Bilc Bw 13.453654635 MHz
e e P s o Y
hY
-10 df \ -10 de -
/ \ [ \
20 d 20 df ,‘ -
ol e sl LA e f \ s DL
B |7 b
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 40,0 MHz CF 1.745 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7500065 GHz 14.97 dam ML L 17479337 GHz 14,09 dam
T1 1 1.73827767 GHz 10.51 dBm Oce Bw 13.450654935 MHz T1 L 1.73829867 GHz 8.70 dBm Oce Bw 13.453654635 MHz
T2 1 1.75172833 GHz 9.50 dam T2 1 175175232 GHz 10.01 dam
L I 4 L [S JL 4 -
Spectrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.70 dBm) ™M1[1] 15.06 dBm)
- 1.75351510 GHz - 1.74947960 GHz,
B Occ B 17.902209779 MHz 17.866213379 MHz
10d s} LWL LR, V) 104 P i, el
7
’ I
o d | 0 di !
-10 d IA -10 de |
| /
! 20d 7 Y
WAV A A funf ) ol | ¢
o S S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 40.0 MHz CF 1.745 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17535151 GHz 14,70 dam ML L 1.7494796 GHz 15.06 dam
T1 1 1.7360569 GHz 10.08 dBm Oce Bw 17.902209779 MHz T1 L 1.73610489 GHz 8,43 dBm Oce Bw 17.866213379 MHz
T2 1 17539591 GHz 9.95 dam T2 17539711 GHz 10.55 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 66

ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 12,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.4 dBm)| ™M1[1] 15.76 dBm)
- 1.745365640 GHz - ) 1.746038500 GHz,
[ occile 1091050895 MHz » NN p N 2.716528347 MHZ
[hrrmmmnnd B ad
10 di Winain i 10 d o e
I
od 0 d
/ \ /
\ i
-10 df -10 "
i
20 d 20 d - .
N / \\
. f\ . e
Il .
o™ ]
-40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 10001 pts Span 2.8 MHz CF 1.745 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174536564 GHz 13.43 dam ML 17460385 GHz 15.76 dam
T1 1 1.744458534 GHz 7.40 dBm Oce Bw 1.091050895 MHz T1 L 1.743649535 GHz 9.90 dBm Oce Bw 2716528347 MHz
T2 1 1745549585 GHz 5.98 dam T2 1 1.746366063 GHz 9.73 dam
L I 4 [S JL 4 -
ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 3.49 dBm)| 14.05 dBm)
- 1.745390000 GHz - 1.74684780 GHz,
/';\ Occ B 4.487551245 MHz 9.003099690 MHZ
d n r A d D,
0 o <f 10 7
{ 1 / \
o d / ¢ 0 di "
/ \ / |
-10 df 7 \ -10 i‘ v
20d 4 20d /
/ \ / \
-an / r <0 daer v / !
W I/ N\ e A ememmne] L~ \ e
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 10.0 MHz CF 1.745 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.74539 GHz 13.49 dam ML 1.7468478 GHz 14.85 dam
T1 1 1.74275022 GHz 7.33 dbm Oce Bw 4,487551245 MHz T1 L 1.74050845 GHz 8.45 dBm Oce Bw 9.00309969 MHz
T2 1 174723778 GHz 8.48 dam T2 1 1.74951155 GHz 8.46 dam
L ] J - \ JU J ) v
poms [ [
Ref Level 30.00 GBm  Offset 12,40 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,40 db @ RBW 300 khz
ST 30 d8 SWT 12.6 ps @ VBW 1 MHz  Mode FFT ke att 30 d8 SWT 12 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.85 dBm) 13.28 dBm)
- 1.74787970 GHz - 1.75277520 GHz,
Héc B 13.444655504 MHz 17.814218578 MHz
di ] ora, d Th, o
10 - e 10 1
T ? 5 Sy ¥
od { | od |
/
04 " 10 d 1 %
204 / / T
/ { 1
Y 7 v ¥
LY A Ty P Y R AR VY
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 40,0 MHz CF 1.745 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc K-value ¥-value Function Function Result Type | Ref | Tre X-value ¥-value Function Function Result
f I I i i I r 1 I i i I
ML f L.7478797 GHz 13.85 dam ML L 17527752 GHz 13.28 dam
T1 1 1,73832567 GHz 7.39 dm Oce Bw 13.444655534 MHz T1 L 1.73612089 GHz 6.68 dBm Oce Bw 17.814216578 MHz
T2 1 175177032 GHz 8.66 dam T2 1 175393511 GHz 8.24 dom
L I 4 L [S JL 4 -
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